



ANALYSIS REPORT
SCC Accreditation No.: 40‡

Mrs. Kate Parsons

Date: August 2, 2018

Art of Where

Report: 5102-001T-1A-en

IDENTIFICATION:	One Knit: Grey Print Received: April 10, 2018	
STANDARD:	CANADA CONSUMER PRODUCT SAFETY ACT Textile Flammability Regulations	SOR/2016-194 SEPTEMBER 27, 2016
TEST:	Flame Resistance — 45° Angle Test — One-Second Flame Impingement	CAN/CGSB-4.2 N° 27.5-2008
TEST CONDITIONS:	Specimens tested as received only. Codes explanation: DNI: Does not ignite; IBE: Ignites but extinguishes; TSF: Timed surface flash; SF: Surface flash; BB: Base burn. Type of fabric: Without raised fibres surface Surface tested: Face Direction tested: Length Date of test: July 31, 2018	

RESULTS:	Individual Data					Avg.	S.D.	% CV
Behaviour (code):	DNI	DNI	DNI	DNI	DNI			
	DNI	DNI	DNI	DNI	DNI			

REQUIREMENTS: The flame spread time for textile products without a raised fibre surface must be greater than 3.5 seconds.
The flame spread time for textile products with a raised fibre surface that exhibits ignition or fusion of its base fibres must be greater than 4 seconds.
The flame spread time for bedding without a raised fibre surface, or bedding with a raised fibre surface that exhibits ignition or fusion of its base fibres, must be greater than 7 seconds.

Prepared by:

Stéphanie Picard
Stéphanie Picard, Tech.
Technician

Approved by:

Valério Izquierdo
Valério Izquierdo,
Vice-President

Date: August 2, 2018

****For any information concerning this report, please contact Valério Izquierdo.****

The reports are identified by an alphanumeric code, the letter preceding "-en" refers to the revision number, emitted in ascending order. The electronic copy sent by CTT Group is the official report. The reported identification is based on what was observed on the received sample and/or information provided by the customer. The samples in relation to this report are retained for a period of 30 days following transmission of the report. The above reported results refer exclusively to the samples submitted for evaluation. This analysis report cannot be partly used or reproduced, unless in whole, without CTT Group prior written consent. ‡ The ISO/IEC 17025 Scope of Accreditation of CTT Group is available at www.scc.ca. In this report, the tests which number is followed by the symbol ‡ are not covered by this accreditation. For customer's complete address, please refer to the front page.



ANALYSIS REPORT
SCC Accreditation No.: 40‡

Mrs. Kate Parsons

Date: August 2, 2018

Art of Where

Report: 5102-001T-1A-en

IDENTIFICATION: One Knit: Grey Print
 Received: April 10, 2018

STANDARD:

TEST: Determination of Heavy Element Content in Toys, Toy Components and Materials ASTM F963-16 Section 8.3‡

TEST CONDITIONS: Par. 8.3.1: Total Element Content;
 Analysis method used: ASTM E1613-04;
 Apparatus used: ICP-OES Optima 7000 DV;
 3 replicates per specimen.
 Product tested: knit
 Number of specimen(s) tested: 1
 Date of test: August 1, 2018

RESULTS:


Individual Data

Antimony (Sb), ppm: 10


 Arsenic (As), ppm: <10-----
 Barium (Ba), ppm: <10-----
 Cadmium (Cd), ppm: <10-----
 Chromium (Cr), ppm: 31-----
 Lead (Pb), ppm: <10-----
 Mercury (Hg), ppm: <10-----
 Selenium (Se), ppm: <10

REQUIREMENTS: STANDARD CONSUMER SAFETY SPECIFICATION FOR TOY SAFETY - ASTM F963-16
 Maximum soluble migrated element (as per table 1 of the standard):
 Antimony (Sb) 60 ppm ; Arsenic (As) 25 ppm ; Barium (Ba) 1000 ppm ; Cadmium (Cd) 75 ppm ;
 Chromium (Cr) 60 ppm ; Lead (Pb) 90 ppm ; Mercury (Hg) 60 ppm ; Selenium (Se) 500 ppm.

Prepared by:


 Stéphanie Picard, Tech.
 Technician

Approved by:


 Valério Izquierdo,
 Vice-President

Date: August 2, 2018

For any information concerning this report, please contact Valério Izquierdo.

The reports are identified by an alphanumeric code, the letter preceding "-en" refers to the revision number, emitted in ascending order. The electronic copy sent by CTT Group is the official report. The reported identification is based on what was observed on the received sample and/or information provided by the customer. The samples in relation to this report are retained for a period of 30 days following transmission of the report. The above reported results refer exclusively to the samples submitted for evaluation. This analysis report cannot be partly used or reproduced, unless in whole, without CTT Group prior written consent. ‡ The ISO/IEC 17025 Scope of Accreditation of CTT Group is available at www.scc.ca. In this report, the tests which number is followed by the symbol ‡ are not covered by this accreditation. For customer's complete address, please refer to the front page.